
THE CORPORATION OF THE TOWN OF BRADFORD WEST GWILLIMBURY - WATER POLLUTION CONTROL
PLANT (WPCP) TERTIARY UPGRADE

ENVIRONMENTAL STUDY REPORT ADDENDUM

H362455-00000-840-066-0001, Rev. 0
Page i

© Hatch 2024 All rights reserved, including all rights relating to the use of this document or its contents.

Project Report

October 1, 2024
THE CORPORATION OF THE TOWN OF
BRADFORD WEST GWILLIMBURY
ENVIRONMENTAL STUDY REPORT
ADDENDUM

WATER POLLUTION CONTROL PLANT
(WPCP) TERTIARY UPGRADE

2024/10/01 0
Final -

For Public and
Agency Review

C. Brennen M. Armstrong M. Walters

Date Rev. Status Prepared By Checked By Approved By Approved By
Client



THE CORPORATION OF THE TOWN OF BRADFORD WEST GWILLIMBURY - WATER POLLUTION CONTROL
[...]
Appendix A: Natural Heritage Evaluation Study
Appendix B: Stage 1 Archaeological Assessment
Appendix C: Consultation Record
Appendix D: Preliminary Design Report
Appendix E: Environmental Study Report (2012)



THE CORPORATION OF THE TOWN OF BRADFORD WEST GWILLIMBURY - WATER POLLUTION CONTROL
PLANT (WPCP) TERTIARY UPGRADE

ENVIRONMENTAL STUDY REPORT ADDENDUM

H362455-00000-840-066-0001, Rev. 0
Page v

© Hatch 2024 All rights reserved, including all rights relating to the use of this document or its contents.

Glossary of Terms and Acronyms

ANSI: Area of Natural and Scientific Interest

BMP: Best Management Practice

BOD: Biochemical Oxygen Demand

COSEWIC: Committee on the Status of Endangered Wildlife in Canada

EA: Environmental Assessment

EAA: Environmental Assessment Act

ECA: Environmental Compliance Approval

ESA: Endangered Species Act, 2007

ESC: Erosion and Sediment Control

ESR: Environmental Study Report

FWCA: Fish and Wildlife Conservation Act, 1996

OBBA: Ontario Breeding Bird Atlas

LSRCA: Lake Simcoe Region Conservation Authority

MBCA: Migratory Birds Convention Act, 1994

MOE/MOEE/MOECC/
MECP:

Ministry of the Environment/Ministry of the Environment and Energy/Ministry of
the Environment and Climate Change/ Ministry of the Environment,
Conservation and Parks. The Ministry of the Environment was created in 1972
and merged with the Ministry of Energy to form the Ministry of Environment and
Energy (MOEE) from 1993 to 1997 and again in 2002. The Ministry of the
Environment changed its name to the Ministry of the Environment and Climate
Change (MOECC) on June 24, 2014. The Ministry changed its name to Ministry
of the Environment, Conservation and Parks (MECP) on June 29, 2018. Thus,
the MOE/MOEE/MOECC and MECP are considered to be synonymous for the
purposes of this Report.

MLD: Million Litres per Day

MCM: Ministry of Citizenship and Multiculturalism

PDR: Preliminary Design Report



THE CORPORATION OF THE TOWN OF BRADFORD WEST GWILLIMBURY - WATER POLLUTION CONTROL
PLANT (WPCP) TERTIARY UPGRADE

ENVIRONMENTAL STUDY REPORT ADDENDUM

H362455-00000-840-066-0001, Rev. 0
Page vi

© Hatch 2024 All rights reserved, including all rights relating to the use of this document or its contents.

Glossary of Terms and Acronyms

PSW: Provincially Significant Wetland

SAR: Species at Risk

SARA: Species at Risk Act

SUE: Subsurface Utility Engineering

SWH: Significant Wildlife Habitat

TKN: Total Kjeldahl Nitrogen

TP: Total Phosphorus

TSS: Total Suspended Solids

WPCP: Water Pollution Control Plant



THE CORPORATION OF THE TOWN OF BRADFORD WEST GWILLIMBURY - WATER POLLUTION CONTROL
PLANT (WPCP) TERTIARY UPGRADE

ENVIRONMENTAL STUDY REPORT ADDENDUM

H362455-00000-840-066-0001, Rev. 0
Page 1

© Hatch 2024 All rights reserved, including all rights relating to the use of this document or its contents.

1. Introduction
In 2022 Hatch Limited (Hatch) was retained by the Corporation of the Town of Bradford West
Gwillimbury (the Town) to undertake an Addendum to the previously completed Class
Environmental Assessment (Class EA) for the expansion of the Bradford Water Pollution
Control Plant (WPCP). The previous EA was completed in 2012.

Due to the time lapsed since the completion of the EA and the changes to the tertiary filtration
technology (i.e., from a ballasted flocculation system to a submerged-type membrane
system), an Addendum to the 2012 Class EA is required. Enhanced engagement with
Indigenous communities will be undertaken to better align with the requirements under the
Class EA process.

1.1 Background
The WPCP is located at 225 Dissette Street in Bradford, Ontario (see Figure 1-1). The
wastewater generated from Bradford and Bond Head area is treated at the WPCP prior to
discharge into the West Holland River, located within the Lake Simcoe watershed.

The WPCP was constructed in 1962 and consisted of a pumping station and a waste
stabilization pond. The WPCP has undergone modifications in 1970, 1982, 1997, 1999, 2001
and most recently 2009. The WPCP has a current capacity of 19.4 million litres per day
(MLD). It is classified as a Class 4 Treatment Facility and a Class 3 Collection System.

Figure 1-1: Aerial Photo of the Bradford WPCP (Google Earth, 2022)



THE CORPORATION OF THE TOWN OF BRADFORD WEST GWILLIMBURY - WATER POLLUTION CONTROL
PLANT (WPCP) TERTIARY UPGRADE

ENVIRONMENTAL STUDY REPORT ADDENDUM

H362455-00000-840-066-0001, Rev. 0
Page 2

© Hatch 2024 All rights reserved, including all rights relating to the use of this document or its contents.

1.2 Class EA and the Selection of the Preferred Design
The 2011 Town of Bradford West Gwillimbury’s Master Servicing Plan Update (C.C. Tantham
& Associates Ltd, 2011) identified the need for additional wastewater treatment capacity to
meet the servicing requirement to accommodate future growth.

The Town completed the Environmental Assessment process for the expansion in 2012, as
documented in a report entitled the Bradford West Gwillimbury Water Pollution Control Plant
Environmental Study Report Phases 3 and 4 Final (The ESR) in March 2012 (Ainley &
Associates Ltd. and Black & Veatch Canada, 2012).The preferred design identified through
the Class EA (2012) outlined the need for several upgrades including upgrades to the tertiary
system to reduce the total phosphorus in the effluent. The design included the following:

 Optimize Plants C and D and modify Plant B to obtain a total rated capacity of 23.3 MLD;

 Construct ballasted flocculation process upstream of the existing sand filters;

 Complete a Water Conservation and Efficiency Strategy for the water and wastewater
flows within the respective Service Areas; and

 Evaluate and implement changes to improve the management of biosolids that reflect
current and future regulatory requirements.

The ESR identified potential impacts to the environment that could result from the
expansions’ design and identified proposed mitigation measures. The preferred design was
presented to the public and Indigenous communities, and the Town had planned to move
forward with Project implementation.

1.3 Rationale for Project Change
Considering the lapse in time from the completion of the ESR to the start of construction of
the WPCP Tertiary Upgrade project (i.e., implementation), and the proposed changes to the
treatment technology, the Project is required to undergo an Addendum to the original ESR
from 2012. As part of the Addendum, the planning and decision-making process was
reviewed, as well as the current environmental setting to ensure project and mitigation
measures still meet the current planning context. The process followed is documented in this
ESR Addendum.

While the proposed capacity expansion did not change from 23.3 MLD, the proposed tertiary
treatment technology was changed from ballasted flocculation to membrane technology and
related piping and building. The proposed changes are summarized in Table 1-1.

The rationale behind the change in technology lies with the current requirements for the
Environmental Compliance Approval (ECA) Total Phosphorus (TP) in effluent to be limited to
a maximum total of 0.096 mg/L, for a total annual loading of 697.88 kg/year, based on an
Annual Average Daily Effluent Loading of 1.912 kg/d. This indicates to the Town that the
effluent TP must be limited to 0.08 mg/L to allow for potential future capacity expansions. As
a result of this stringent TP limit, it has become necessary for the Town to implement tertiary
filtration technology to be consistent with the requirements for an ECA.



THE CORPORATION OF THE TOWN OF BRADFORD WEST GWILLIMBURY - WATER POLLUTION CONTROL
PLANT (WPCP) TERTIARY UPGRADE

ENVIRONMENTAL STUDY REPORT ADDENDUM

H362455-00000-840-066-0001, Rev. 0
Page 3

© Hatch 2024 All rights reserved, including all rights relating to the use of this document or its contents.

The new tertiary filtration will require the construction of a new building, which will extend
further into the Lake Simcoe Region Conservation Authority (LSRCA) regulated boundary.
The LSRCA advised that the construction of the new building is identified as a major
development according to their policies, as it will be greater than 500 m2. It should be noted
that a portion of the existing WPCP is already located within the LRSCA regulated boundary.

Table 1-1: Changes from the Original 2012 Design

Component of
Original Design 2012 Design Proposed Changes

Tertiary Treatment
Monthly average Total Phosphorus
(TP) level of 0.08 mg/L or below.

Monthly average TP level of
0.08 mg/L or below

Ballasted flocculation system. Submerged-type membrane system.

Ballasted flocculation building to
replace the sand filter buildings.

Construction of a new tertiary
membrane building including an area
for centralized UV disinfection.

Building
No changes to the outfall. Connection of tertiary effluent to

existing outfall pipe.
No additional road construction. Paved access to new building.
Maintain the same diesel generator
and switchgear.

New diesel generator outside the
building and switchgear inside the
existing switchgear building.

1.4 The Purpose of the Addendum
The ESR identified that all the proposed works would be completed within the existing site.
Given the change in the technology and changes to environmental legislation prior to project
implementation, there is a need to summarize these changes and share them with review
agencies, the public and Indigenous communities prior to project implementation.

As part of the Addendum, previously completed work is summarized, the proposed change to
the WPCP described and the impacts and mitigation will be confirmed. Then the Addendum
will be shared with Indigenous communities for a 60-day review period, and to Ministry of the
Environment, Conservation and Parks (MECP) and the Lake Simcoe Region Conservation
Authority (LRSCA) for a 60-day review period. Finally, the Addendum will be distributed to the
public and stakeholders for a 30-day review period.

It should be noted that only the items included in this Addendum are available for comment
as part of the review. All comments related to the previously completed ESR are outside the
scope of this Addendum.



THE CORPORATION OF THE TOWN OF BRADFORD WEST GWILLIMBURY - WATER POLLUTION CONTROL
PLANT (WPCP) TERTIARY UPGRADE

ENVIRONMENTAL STUDY REPORT ADDENDUM

H362455-00000-840-066-0001, Rev. 0
Page 4

© Hatch 2024 All rights reserved, including all rights relating to the use of this document or its contents.

2. Project Description
The proposed changes since the ESR includes the implementation of a new tertiary treatment
process to meet future TP discharge limits, which include:

 The construction of a new 1,150 m² tertiary treatment facility including an area for central
UV disinfection;

 Connection of the tertiary effluent to the existing outfall pipe;

 The addition of paved access to the new building;

 Decommissioning of the existing tertiary filtration system;

 Relocation of the existing UV systems in Existing Filter Buildings C and D to centralize it
in the new membrane building;

 Construction of a new diesel generator outside the building and switchgear inside the
existing switchgear building; and

 General repairs and rehabilitation including the replacement of the outfall pipe without
increasing the WPCP capacity.

A few alternatives are being considered with regards to drainage to address water quality and
water quantity control for the new construction. These are described in further detail in
Section 2.2.

2.1 Tertiary Treatment Options
The following tertiary treatment methods were considered for the upgrade:

 Ballasted flocculation, where coagulants for soluble phosphorus, microsand and
polymers are used to create weighted flocs that remove phosphorus through a
hydrocyclone separator;

 Reactive filtration, where phosphorus and suspended solids are removed by adsorption,
rather than coagulation, and filtered out by passing the effluent through a bed of sand;

 Pressurized membrane filtration system, where effluent is passed through a synthetic
semi-permeable membrane with pores sized to reject the target particles using pressure;
and

 Submerged membrane filtration system, where effluent is passed through a synthetic
semi-permeable membrane with pores sized to reject the target particles using a vacuum.

A more detailed summary of these technologies is available in the Preliminary Design Report
(Hatch Ltd., 2022).

A weighted evaluation matrix was prepared to assess the tertiary treatment methods. After
weighing all the information available from the analysis, the preferred option was identified to
be the submerged-type membrane system.



THE CORPORATION OF THE TOWN OF BRADFORD WEST GWILLIMBURY - WATER POLLUTION CONTROL
PLANT (WPCP) TERTIARY UPGRADE

ENVIRONMENTAL STUDY REPORT ADDENDUM

H362455-00000-840-066-0001, Rev. 0
Page 5

© Hatch 2024 All rights reserved, including all rights relating to the use of this document or its contents.

A six-month pilot study was undertaken to confirm the feasibility and performance of tertiary
membrane filtration as part of this plant expansion. The pilot study was carried out from
November 2021 to July 2022, through different seasons and temperature conditions. It also
involved different flow rates and solids inputs and tested the use of alum for phosphorus
removal. The study consisted of six phases, with each phase involving four weeks of testing
and a period of high flow conditions.

An additional month of pilot study has been completed to test the existing dynasand system
as a pre-treatment to the tertiary membrane filtration. A full report of the pilot studies was
submitted to the Town for review (under separate cover).

Additionally, the members of the Town’s Plant Operations staff are already familiar with the
submerged-type membrane system and understand its capabilities. There are many of
submerged-type membrane systems in operation, so there are resources available for advice
or maintenance as needed. All of these factors contributed to the submerged-type membrane
system being selected as the preferred solution.

The position of the new tertiary building is preferred to be located close to the existing outfall,
however there is limited footprint available for the new building.

2.2 Drainage
The proposed design to address drainage on-site involves directing runoff from the proposed
process building into the existing pond with a sediment forebay and an ultimate outlet to
Holland Canal/River system.

The building is designed in accordance with recommendations of LSRCA, during
development of the Preliminary Design Report (PDR) (Hatch Ltd., 2022), to ensure all
building openings of the Tertiary building are 300 mm above the Regional Flood Line.



THE CORPORATION OF THE TOWN OF BRADFORD WEST GWILLIMBURY - WATER POLLUTION CONTROL
PLANT (WPCP) TERTIARY UPGRADE

ENVIRONMENTAL STUDY REPORT ADDENDUM

H362455-00000-840-066-0001, Rev. 0
Page 6

© Hatch 2024 All rights reserved, including all rights relating to the use of this document or its contents.

3. Description of the Environment
The existing environmental conditions are summarized in the following section.

3.1 Planning Objectives
The following Acts, regulations, guidance documents and plans are applicable to the
proposed work.

3.1.1 Federal

3.1.1.1 Migratory Birds Convention Act (1994)
The Migratory Birds Convention Act (1994) (MBCA) prohibits the killing, capturing, injuring,
taking, or disturbing of migratory birds (including eggs) and the damaging, destroying,
removing, or disturbing of nests.

3.1.1.2 Species at Risk Act (2002)
The Species at Risk Act (2002) (SARA) prohibits the killing, harming, harassing, capturing,
buying, selling, trading, taking, collecting, or possession of an individual, a part, or a
derivative of any wildlife species that is listed as extirpated, endangered or threatened under
the Act and damage or destruction of the species’ residence.

The Fish and Wildlife Conservation Act (1997) (FWCA) prohibits the hunting or trapping of